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This guidance is intended for health professionals caring for conscious adults over 18 who meet the following criteria:
· thought to be dying (prognosis hours to days) despite respiratory support 

· who are likely to die as a consequence of withdrawal of respiratory support

· dependent on respiratory support regardless of diagnosis (including CPAP, Bi-level ventilation, or high flow oxygen, via face-mask or tracheostomy)

· likely to be/at risk of becoming distressed on withdrawal

Respiratory support may be withdrawn in the following situations:

· An individual with capacity wishes to withdraw treatment

· An individual with capacity agrees with an MDT recommendation that respiratory support is not in their the best interests  as the burdens of continuing outweigh the benefits

· An MDT  in conjunction with relevant others close to a patient agree  that respiratory support is not in  the best interest of an individual who lacks capacity and/or has consistently declined involvement in decision making

·  An individual lacking capacity has a valid and applicable advance decision to refuse treatment (ADRT) relating to respiratory support

In all cases a Consultant* should be involved in the decision-making process and discussions. The LTHT Ethics Committee can be consulted for particularly complex situations if needed.
*usually a Respiratory Physician or Intensivist
Please note that some individuals will continue to derive symptomatic benefit from their respiratory support until the point of death, and in some cases it may be appropriate to continue this, alongside other symptom management 
The withdrawal strategy should be individualised to reflect the clinical situation, as well as wishes and preferences of the patient. Some individuals will value maintaining mental clarity at a potential risk of suffering, whilst others will value symptom control and opt to be less aware of their surroundings. The aim is to achieve a controlled withdrawal, where the individual is not distressed by symptoms or symptoms are controlled as much as possible if the individual chooses to preserve consciousness.
Best outcomes result from consideration of patients in two groups related to level of ventilator dependence: 

· Group H (highly dependent) who are highly dependent on assisted ventilation and become/ or are extremely likely to become very breathless and/or distressed within minutes of withdrawal

· Group M (moderately dependent)  who can tolerate longer periods of time without assisted ventilation/or develop less severe symptoms on withdrawal but are likely to  develop symptoms after a longer period of time






It may be appropriate to complete the ‘Withdrawal of life sustaining medical treatment plan’ (intended for use in critical care or other clinical areas where life sustaining treatment is being withdrawn – for example the emergency department). It should be used to record all life sustaining treatment withdrawal decisions. It is not intended to be used on general wards or for all dying individuals. It should be completed in consultation with a Consultant.

In patients with capacity, offer a discussion regarding their views on solid organ and tissue donation.

Best practice is to involve a Specialist Nurse for Organ Donation in this discussion as they will be best placed to determine suitability for donation, to gain consent for donation after cardiac death (DCD), and to make the necessary arrangements. DCD donation mandates withdrawal of respiratory support in an acute hospital setting, with the timing of withdrawal based around the availability of a National organ retrieval service team, and an operating theatre.


Beforehand

Discussions
· Ensure the individual and family have as much information as they would like. Specifically discuss:

· the timing and location of the withdrawal,

· the patient’s preferences for level of consciousness during the process
· potential symptoms and how these will be managed

· the uncertainty around length of survival after withdrawal
· Consider discussing the ethical and legal position underpinning the withdrawal of respiratory support. 
Outlining the distinction between assisted dying/euthanasia and stopping life-prolonging treatment can be important to discuss, and may help the patient and family maintain confidence in the team. (See Association for Palliative Medicine position statement 2015: Withdrawal of Ventilatory Support at the request of an adult patient with neuro-muscular disease for a well-rehearsed and logical statement setting out the legal and ethical position in the UK for adults who request their respiratory support be withdrawn).
Planning

· Ensure staff on the unit are familiar with this guidance and senior support is provided where required. 
· Clarify who will switch off ventilation/ remove mask etc, including whether family would like to remove the mask once the machine has been switched off.
· Ensure a DNACPR has been documented

· Consider individual’s preferences for place of care and ascertain who should be present. In some circumstances it may be possible to plan withdrawal in home or hospice setting.

· Consider environmental factors; turn monitors off and remove machines from the bedside once disconnected.

Prior to withdrawal

· Ensure that any pre-existing symptoms/distress are appropriately managed prior to any attempt at withdrawal

· Ensure appropriate anticipatory medication is prescribed and readily available (see guidance below for suggested drugs and doses)

· Assess current IV access; this is the usually the fastest way of administering rescue medication if needed. If IV access is not available, consider obtaining, but only if it is unlikely to cause undue distress, and is feasible from a staff point of view.

· If a pre-emptive continuous subcutaneous infusion (CSCI) is planned, ensure that this is in place for sufficient time prior to attempted withdrawal to be effective (at least 8 hours ideally)

· Where possible plan to undertake withdrawal within normal working hours to ensure appropriate staff available.

· Time any withdrawal around patient’s wishes regarding organ donation
Please note: this document refers to morphine as the opioid of choice. Alternative opioids may be used in the event of morphine being contra-indicated (e.g. renal impairment with GFR less than 50ml/min), or the patient already established on a different opioid. For guidance about equivalent doses of alternative opioids please see: Opioids for Pain in Adult Palliative Care Patients: Guidance for Secondary Care . Higher doses may be required if a patient is already taking regular opioids/benzodiazepines.


Withdrawal

    Group H (highly dependent)
                       

Group M (moderately dependent)
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Group H: highly dependent








This group refers to those individuals who are highly dependent on assisted ventilation and become very breathless or distressed within minutes of withdrawal. These individuals are highly likely to require deep sedation before assisted ventilation is stopped.





The degree of sedation required for effective management of symptoms for these individuals is that which achieves a reduced conscious level with no response to voice or painful stimulus and on the ‘trial’ reduction of the assisted ventilation, no symptoms are precipitated.





Further medication is then titrated in response to any symptoms that may arise. It may occasionally be appropriate to manage symptom distress by temporarily putting the assisted ventilation back in place while medication changes can take place and an adequate level of sedation is achieved.








Group M: moderately dependent








This group refers to those individuals who can tolerate longer periods of time without assisted ventilation/or develop less severe symptoms on withdrawal but will nevertheless develop symptoms after a longer period of time and will require augmented symptom control.





In this group, sedation to a level of lack of response to voice or pain may not be required before the ventilator is removed but effective, anticipatory management of breathlessness or distress remains paramount. Most individuals require medication that allows them to remain calm. This may cause minimal to moderate sedation.
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Guidance for Withdrawal of Respiratory Support in


Conscious Patients at the End of Life








Options:


Established CSCI (8 hours): where aiming for deep sedation in an opioid-naïve individual, doses of at least 20-30mg morphine & 20-30mg midazolam over 24 hours are likely to be needed


OR





Give STAT doses of Morphine* & Midazolam simultaneously


eg IV: 2.5-5mg midazolam & 5-10mg morphine 


    SC: 5-10mg midazolam & 10-15mg morphine 





Leave 20-30 minutes to ensure effect








Give STAT doses of Morphine* & Midazolam simultaneously





eg 2.5-5mg midazolam & 2.5-5mg morphine if using IV route  OR


5-10mg midazolam & 5-10mg morphine if using SC route





Leave 20-30 minutes to ensure effect





Assess morphine/midazolam effect and if adequate reduce respiratory support. 


Eg: Reduce FiO2 by 25-50% or reduce pressures by 25-50%, keeping any interface (eg mask/ tracheostomy) on initially. Try and avoid repeatedly replacing any masks once withdrawal commenced as relatives may find this distressing.





*Morphine is usually used, unless contraindicated or the individual is established on an alternative opioid. Doses may need to be adjusted in the presence of regular opioid &/or benzodiazepine use/ renal/liver dysfunction/ frailty etc.





If withdrawal process is prolonged, consider CSCI for symptom management.  If patient’s condition stabilises / is not deteriorating then reassess and discuss with the MDT and patient /family, if withdrawal still appropriate?





If individual develops symptoms/ distress, return FiO2/pressure to previously tolerated level and administer rescue medication (doses as above).





Depending on situation and degree of distress etc, decide whether to retrial withdrawal using higher doses of drugs, or to commence/increase CSCI to achieve greater sedation before further attempts





If individual is comfortable, continue to reduce pressures and/or FiO2 in increments until complete withdrawal





Use rescue doses of medication to ensure individual is symptom managed. PRN doses can be given every 10-15 minutes if needed.





CSCI:


Doses (over 24 hours) of at least 


20-30 mg morphine &


20-30mg midazolam likely to be needed. If several prns used in the preceding hours doses may be higher.


Wait 3-4 hours post initiation of CSCI before a further attempt at withdrawal





PRNs:


Increase doses of opioid and benzodiazepine, and retry, giving time for drugs to take effect





If withdrawal is not successful at the second attempt, a CSCI is likely to be needed and further reduction in support should cease until this is in place. Seek advice if needed





After death, staff should follow the � HYPERLINK "http://nww.lhp.leedsth.nhs.uk/common/guidelines/detail.aspx?ID=4451" �LTHT Care after Death & Bereavement Policy� 








